Multi-angle Log Splitter Spare Parts List--15T & 22T

No. Description by CN  |Description by EN No. Description by CN Description Order QTY
1 JECEALIF Beam 42 MEEHE (I E) Suction pipe
2 FA S FBALE(L)  |Left log guider 43 |meindin Hoop
3 =a Tube cap 44 S bR Inlet pipe connector
4 P4 Log guard 45 4% I i 3ok i Qil filter
5 |M6aE 4 Jm i Bl BF | Lock nut M6 46 |M8x20 /9 /ST FE#ES | Bolt M8x20
6 |p6xp12x1.5F 4@ Falt washer ®6x(12x1.5 47 B Rubber foot
7 |M6x409#ﬁﬁ]@?*i Bolt M6x40 48 AT Wheel shaft
8 |m10s5 szt g ) |NutM10 49yl Engine
9 Q1035 H Spring washer ®10 50 Q8L 8 Spring washer
10 Jo10xp20x2 T #: & Flat washer ®10xp20x2 51 T Flat key
11 IM10:E4: & 11 1 8 igF Lock nut M10 52 PN 7 #0552 MR T M8 x6 | Bolt M8x6




12 & E AR Lock metal plate 1 53 VI o Shaft connector 1
13 kYl Rubber absorber 2 54 Bhh g2 e Shaft connector holder 1
14 B A S AL (4 |Right log guider 1 55 M8x305h 7 fi g% Bolt M8x30 4
15 BIETAR Wedge plate 2 56 Pt e Gear pump 1
16 3R Wedge spacer 2 57 |83k 3/8-M18x1.5 Connector 3/8-M18x1.5 1
17 JIHEGLAE Wedge 1 58 |M8x90 A fi 5 3k #14T |Bolt M8x90 2
18 |M10x454h/5 f ik Bolt M10x45 6 59 WICR B L Pupm connector 2
19 M10x654h 7 fidate Bolt M10x65 1 60 1/2-M18x1.5 ff1ill Connector 1/2 -M18 x1.5 4
20 i sk Cylinder 1 61 [mmmzs Oil pipe B 1
21 IM10x404h75 4188k |Bolt M10x40 4 62 |g/EimirA (i) [Oil pipe A 1
22 |y Support handle 1 63  |smIEmiEC GiEmKE) |Oil pipe C 1
23 |Mm1ox165t Azt [Bolt M10x16 4 64 |grpk Connector 1
24 |3 444*36 Cotter pin ¢4x36 1 65 |fthilig Control valve 1
25 ©20* (@37 Q3T 8 Flat washer ®20x@37x@3 1 66 SRR YL Valve holder 1
26 iz Oil tank cap 1 67 | silaltEkiRET M8x40[Bolt M8x40 2
27 O%![E25*3.55 O-ring 25x3.55 1 68 FEP Vertical plate 1
28 |M8x50/ S L iR4T [Screw M8x50 1 69 ||t 24 M5x6 | Screw M5x6 6
29 ©8*24* 2T 18] Flat washer ®8xp24x2 3 70 FHE Handle cover 2
30 MRk i e Rubber mat 2 71 Pt TR T Control handle 2
31 |4t Pin 1 72 |5hoNigkE M8x45 Bolt M8x45 2
32 ©14xp60x3 -4 [F] Flat washer ®14x¢@60x¢3 1 73 SRR M8 Nut M8 2
33 | Lock shaft 1 74 |4 5x25B Pin 5x25B 1
34 |M8x405h N i iE ke Bolt M8x40 5 75 AT Connect rod 1
35 |os T Flat washer @8 23 76 |JFI4Y 91.6x10 Cotter Pin ¢1.6x10 1
36 BUS AN Lock handle 1 77 gt Valve Cover 1
37 M8 m ik dt B} | Lock nut M8 11 78 IMB*10 [ K4S Screw M6x10 1
38 HLARLH 1 Body frame 1 79 INFHG Handle bar 1
39 10" (G 10” Pneumatic tire 2 80 171 Wedge protector 1
40 Dz gE M16x1.5 Drain plug M16x1.5 1 81 34.5x2.65 O [E] O-ring 34.5x2.65 1
41 A8 016 Combination washer ¢16 1 82 e Space tube 1
20-1 T 1S A B ]




